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° United States
M Environmental Protection Agency (EPA)
Washington, DC 20460

Registration and Pesticide Report for Pesticide-Producing and Device-Producing Establishments
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This document indicate that:

Company Name: Shenzhen Hechuang Hitech Co., Ltd.
Adress: #2406,Chuangtou Building, Longgang District, Shenzhen, CHN,

518116

has filed the Form 3540-8 pursuant to Section 7 of the Federal Insecticide,
Fungicide, and Rodenticide Act (FIFRA). Submission has been assigned an
Establishment Number.

Establishment Name: Shenzhen Hechuang Hitech Co., Litd,
Establishment Adress: #2406,C huangtou Building, Longgang District,
Shenzhen, CHN, 518116

Establishment No, : 102259-CHN-1

After the initial report, future reports must be submitted on a vearly basis. Production
reports for establishments registered to produce pesticides and pesticidal devices are
due by March 1st as long as the establishment is active, regardless of whether or not
production has occured (regulations pursuant to Section 7 of FIFRA).

CCTS makes no other presentations or warranties, nor does this file make any
representations or warranties to any person or entity other than the named file holder,
for whose sole benefit it is issued. CCTS assume no liability to any person or entity in
connection with the foregoing. CCTS is not affiliated with the US. Environmental
Protection Agency.

S

I Assigned Date: September 15, 2022

Web: https:/fwwwie pa.gov/compllance/ national - list- active -e pa-reglstered- forelgn-and-domestic-pesticide-andor-device- producing
CCTS  Web: www.ecctsdab.com Tel: 4D08-078-685




FDA

c T B TEST REPORT

Page 1 af 5 REPORT No : CTB230308027CH
Applicant: Shanrhen Hechuang Hitech Co., Lid.
Address: #2405 Chuangiou Building Longgang District. Shenzhan P R China 518172

Manufacturer: Shanzhen Hachuang Hitech Cao., Lid.
Address: Floor 23rd, Building 58, Fenggang Tian-an Cyber Park, Dongguan,China

The following samples were submitted and identified on behalf of the clients as:

Sample name: UV \WATER PURIFIER
Brand: i

Model(s): HC-JSHO01

Batch Mo.: i

Sample received date: Mar 07, 2023

Testing period: Mar 07, 2023 to Mar 15, 2023

Test Method: Please refer to next pageis).
Test Result: Please refer to next page(s).

Result Summary :
Test Requested Conclusion
FDA Generally recognized as safe (GRAS) requirement on Chromium content of stainless steal PASS
miaterial
FDA food Contact Article st in accordance with: 21 CFR 177.1520 PASS
FD& food Contact Aricke st in accordance with: 21 CFR 1772470 PASS

Tested By: Clibek Bt

G/ (e /(AJLe M

Date: Apr03, 2023

Shanzhen CTB Testing Technalogy Co., Ltd.
Add:1&2/F., Building A, Mo 26, Xinhe Road, Xingiao, Xingiao Streal, Bad'an District, Sharzhen, Guangdong, China
Tel: 400B-707-2B3 Web: hitpJihwww.ctb-lab . naet Email: ctbi@ciblabnat
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CE

CTB

CERTIFICATE OF CONFORMITY

EU - LOW VOTAGE DIRECTIVE (LVD) -

No. CTB2206200145X-Z5

Applicant : Shenzhen Hechuang Hitech Co., Lid.

Address + #2408, Chuangtou Building, Longgang District, Shenzhen, P.R.China,
518172

Manufacturer ! Shenzhen Hechuang Hitech Co., Ltd.

Address . #2406, Chuangtou Building, Longgang District, Shenzhen, P.R.China,
518172

Product « - Innest LWVC Water Purifier

Trade Name : Innest

Model(s) : HC-JSH-001

Rating . 100-240v~, 50/60Hz, 1A(Adapter)
1224V 86W

Test Report No. : CTB2206200145X

Test Standards : EN60335-1:2012+A11:2014+A13:2017+A1:2019+A14:2019+A2:2019

The tests that base on the above designated product Complies with the essential requirements
of Council Directive 2014/35/EU relating to Electrical Equipment designed for use within
cerlain voltage limits.

The test results apply only to the particular sample tested and the applicative tests carried out.

The CE markings as shown below can be affixed on product after manufacturer carry out all
stipulation activities integrally of above mentioned Regulation (Directive) and preparation of
necessary technical documentation as well as the conformity declaration.

This statement is based on a single evaluation of sample of above mentioned product. It does
not imply an assessment of the whole production process.

Other relevant Regulation(Directive) requirement have 1o be observed

C€




ROHS

CTB

EU - Restriction of the use of certain hazardous substances (RoHS) -
No. CTB230105028CX - Z5

CERTIFICATE OF CONFORMITY

Applicant : Shenzhen Hechuang Hitech Co., Ltd
#2406 Chuangtou Building Longgang District Shenzhen, F.R.China,
Address .
s8172
Manufacturer : Shenzhen Hechuang Hiteeh Co., Ltd
#2406,Chuangtou Building.Longgang District Shenzhen, P.R.China,
Address 3
518172
Product : Water purification box
Brand )
Model(s) : HC-J5H-001

Test Report No. : CTB230105028CX

IEC 62321-3-1:2013, IEC 62321-4:2013+AMD1:2017,
Test Standards : |EC 62321-5:2013, IEC 62321-6:2015,
IEC 62321-7-1:2015 & |EC 62321-7-2:2017, |IEC 62321-8:2017

The test results based on the above specified products comply with the EL) RoHS Directive

20116 5EL Appendix |l and amendment Directive (EU) 2015/863 limit on the restriction of the use of
certain hazardous substances in electrical and electronic equipment.

The test results apply only to the particular sample tested and to the specific tesjs

Feb 02, 2023

This Declaration s for the exclusive use of CTB's Client and ks provided pursuant o the agreement between CTEB and its Client.
The observaions and test results referenced from this Declaration s redevant only io the sample tested. This Dedaration by iself
does not imply that the maienial, product, or sendce ks or has ever been under a CTE centification program.
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Y Shenzhen CTE Testing Technology Co., Ltd
¥ Add1&3F ., Building A, No.26, Xinhe Road, Xingiso, Xingiao Street, Baoan District, Shenzhen, Guangdong,

L .




FCC

CTB
a4

VERIFICATION OF CONFORMITY

- Federal Communications Commission (FCC) -

No.: CTB220616019 EX-ZS

Applicant . Shenzhen Hechuang Hitech Co., Lid.

#2406, Chuangtou Buiding, Longgang District, Shenzhen, PR.China,
Address

518172
Manufacturer . Shenzhen Hechuang Hitech Co., Lid.

#2406, Chuangtou Building, Longgang District, Shenzhen, PR.China,
Address :

518172
Product . Innest LWC Water Purifier
Trade Mark . [Innest
Model(s) . HC-JSH-001
Test Report No. : CTB220616019EX
Test Standards . CFR47, FCC Part 15 Subpart B, ANSI C63.4: 2014

Conform to the applicable FCC Rules and Regulations. The method of testing was
in accordance Lo the mosl accurale measurement standamds.
Possible, and that all necessary steps hawe been enforced to assure that

all production units of the same equipment will continue to comply with the Federal
Communications Commission's requirements.

Other relevant Rules have to be obsened.

Bin Mei(Directon
2022-06-22

Shenzhen CTB Testing Technology Co., Ltd

Add:Floor 182, Building A, 26 of Xinhe Road, Xngiao Community, Xngiao Street,
Baocan District, Shenzhen, Guangdong, China.

Web: www.ctb-lab.net Tel: 4008-707-283 Email: ctb@ctb-lab.net
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Applicant

&5
Address

Nt ¥

Manufacturer

-3
Address

Product

LAs

Trade Name
e

Type:
HERREEES:
Test Report No.

b ]
Test Standards

PSE

CTB

CERTIFICATE OF CONFORMITY
WA R

- Electromagnetic Compatibility (EMC) -
No. : CTB220616020EX-Z5

Shenzhen Hechuang Hitech Co., Ltd

#2406, Chuangiou Building, Longgang District, Shenzhen, P.R.China,
518172

Shenzhen Hechuang Hitech Co., Ltd

#2406, Chuangtou Building, Longgang District. Shenzhen, P.R.China,
518172

Innest UVC Water Purifier
Innest
HC-JSH-001

CTB220616020EX
J55014:H27

FaeofiEaniMcEIT FA MG, FREORBOERN L EfrcBRL T i T,
FAPEABOMER—FTiIThbRIL . FAMRIBUEF A PEREHEOH 7 ST &
NEWEOFAPCOABH SN .

COMHBY. YHOFALEERESCOANEELEY 7L eHCliHE T,
BLFRRTPSEv—4 » i, LELEH THOFERE CHBRACHfIra oLy TRET.

The tesis that base on the above designated product Complies with the essential requirements of
above mentioned standard.

The tesis were performed in normal operation mode, The test results apply only to the particular
sample tested and to the specific tests carried out.

This certificate applies specifically to the sample investigated in our test reference number only.
The PSE markings as shown below can be affixed on the product after preparation of necessary
lechnical documentation.

e

=

Bin Mei (Director)
202206-16

Add: Floor 142, Building A, No, 26 of Xinhe Road, Xingiao Community, Xingiao Strest, Baoan Disrict, Shenzhan,
e Guangdong. China
f: Wab: htip:iwwwoibdabnel  Tel: 4008-TOT-2683 Email cib@cib-lab.net



SGS

Test Report No. CANML2000309301 Date: 09 Jan 2020 Page 4 of 4

Sample photo:

CANML2000309301

CANZ20-003093.001

SGS authenticate the photo on original report only
Wik End Of Repor[ ok
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Gmicro Testing

GUANGDONG DETECTION CENTER OF MICROBIOLOGY

ANALYSIS AND TEST RESULT
Report Me: 202 1SPO4493R0ZE

Method Deseription: The machme s connected to the municipal water supply, and the water s taken out for testing
after starting the machine and fushing for 30 minutes.
o e 6 Test Standard Request Tl fin Individual
s  — Result | (GB 5749-2006) e e Judgment
| Astebibeicil i <100 CFU/mL GB/T5750.122006/1 | Qualified
2 Total Col thyrms Absence Absence MPN/1O0mL GB/T 5750.12-2006/2.1 Qualified
3 | ermotoletant |y cence Absence | MPN/I0OOmL | GB/T5750.122006/3.1 | Qualified
) .
4 Excherichia coli | Absence Absence MPN/1O0mL GBIT 5750.12-2006/4. 1 Qualified I
Vi v
— 1
I~ &
Gmicro Testing
GUANGDONG DETECTION CENTER OF MICROBIOLOGY

ANALYSIS AND TEST RESULT
Report Ne.: 2021SP05967R01E

1. Method description: According to the request of the applicant, prepare the bacteria-containing water and add it to
the sample at a flow rate of 1L/min. After running the sample, take a water sample for testing.

2. Test results:

Test Average cfu of Average cfu of Sterilization
es
Test strains testing groups positive controls rate
rou
BOUP ) (efw100mL) (cfu/100mL) (%)
1 <1 8.1x10* >99. 99
Stighibois s o™ <1 5.810' >99.99
ATCC 6538
3 <1 1. 1x10° >99. 99

.'] Jf. f(/ }’:
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Gmicro Testing
P "
I REMEY TR O
Gl '.\.'\'-:".nm':jj}n Hgn;ﬁ( ENTER % MIC ROBIOLOGY
ANALYSIS AND TEST RESULT
2t %S (Report Ne.): 20215P14561R01
LAEMNR: RIEETAEER, §l&SEKMEREDA CEABRENFESAS, BERRKER TR,
2. MR
W by : |
#% | #% AWE
IR | o | g | TUREN PR %
Cefu/100mL) Celu/100mL)
(Presudomongy’ | (1icim | 2 <1 4.5%10° =99, 999
aeruginosa )
ATCC 15442 3 <1 4. 5% 10° =09, 999
L b ] 1 18 3.8%10° 0o, 945 ;
(Solmonells | 5 jin | 2 25 1. 4% 10° 99, 994
fyphimicrinm )
ATCC 14028 3 16 4. 2% 10° a9, 996
B aam b E® M e - O X
\u\‘ l"}f.l ot
g 3 . AN e
o BA e SRas £
Gmicro Testing 201819000883 77~ ¥ cnasLi7e7
"1
I RE AR TR G
GL .-\NGMN(%J}H%EI{%('II&ER g ER{}HIOI.O(;‘I'
ANALYSIS AND TEST RESULT
WEHE (Report Ne.): 2022SP06942R02
Lideiit . RIEFFEBR, 8 & B K L 20 min A SR A B IS TR, BUE G ACRER T3t .
2. MR R,
oo RE | ARATHREES | WA F
i B Cefu/100mL) Cefu/100mL ) (%)
1 | 3.0x10° =09, 999
KT
| CEscherichia coli) | | 2 <1 2.4%10° >99. 999
8099
3 <1 3.4%10° =99, 999 ———
s
*? mnt rH-’ J T = /\




Patents

R P Sy

iE 15 % I 13094515 & =%

| ;: ) !

| Sz PR 95 2 % i E 33

GHFRER. WAHERRMLE

B O A e TEE . HE R
& # & ZIL 2020 2 1014301.7
HepiFH: 202006 04 H

& # |/ A BT AR ER

M hi: 518000 1 #9550 77 K b D2 el a0 o - 9 )
B 448 9 R B X e Nl 3 50 5 Bao1-W
BHEANH: 2021 F05 HO4 A B 8% 8, OV 213099606 U

EE+EFfAGEEYSARAPE M2 T E, 2LRTEHE, SEXEN
MR F IR E SR T, MRS adpd . & f RS+
&4, a¥iraE,

FAHEH B F AT L, FA . Y. R, ek, KT
FHMAGALASHE, Qift. At EFEAfe+4RadL,

w2 D

Fote 0 4 L% 0




iE 45 5 3% 16150200 & - “—\ m
l_*, E' E

138 L FUE

ax!

N
>

K OB A XCEGTEE S8 A

& F % ZL 2021 2 2460854. 6

GRI i H: 2021410 H 12 H

& F WA FITAOHEEARARA A

i hlk: 518000 | #2 SEUIN T Ji = X Jhe Sk 10 000 PR 04 DX 6 K 8% 9

SE A 2406
BERASEH: 202204 HO5 BHASES: ON 216195210 U

G P R A Fg: A AR AL O 2% R AW A

B PRERBYEARAFES 2SI dE, ATRTF AN, SMELEA
FHAFHERHFEFFHRTLELTF R, FFgaOSz et #, FHAMRAT
., APikaAl.

4 AHE R E AR LM 0k L, AR, JEdP. Ak, ik, IR F
FlRANB LN L4, HE. it T FFFRe8 L4 L.

. Pl

H1HE2W

SR A LR



